By HERARFEZR
PART II  Steering system contents

@ CPCD30/35-XW33F
B CPYD30/35-XW22B
H CPCD30-XW13F

CPCD30/35-XW33B
E) CPYD30/35-XW52B
(D CPCD30-XW10F

© CPCD30/35-XW33M
® CPYD30/35-XW22M
(@ CPQD30/35-XW22F

©) CPYD30/35-XW22F
D) CPYD30/35-XW52M
) CPQD30/35-XW22B

CPYD30/35-XW52F
@ CPCD30/35-XW27F
(O CPQD30/35-XW22M

Fe EA s 4R URET!
Item Description Serial No. Page
1 He e e o1
Fig.1 Steering device All models of truck
EE D3 UL P i ”3
Fig.2 Steering wheel assy All models of truck
EE ke AT »
Fig. 3 Steering pipe devic All models of truck
4 4 ik e o
Fig.4 Orbitrol All models of truck
EE ik A AT 07
Fig.5 Steering axle All models of truck
4 6 TEEEn T -~
Fig.6 Steering wheel assy All models of truck
Kl 7 5t ) T T E oy KB 2-12
Fig.7 Steering cylinder All models of truck

2-A







K1

R e E

Fig. 1 Steering device

Gl

All models of truck

Fr Yk 2 Bk 2V BE 4R
Item Part NO. Description Qty | Remarks Or Serial NO.

77 TF) A K

1 | XF250-211000-000 Steering wheel assy 1

—_
2 | 20D-210001 Nﬁ REE 1
ut

g 16

3 | G000093-000016-00 Washer 16 1
B R

4 | XF250-212000-000 Steering pipe device 1
L SR

5 | XF250-213000-000 Lock Handle 1
i

6 | XF250-210005-000 Snap ring 1
i

7 | XF250-210003-000 Lock shaft 1
B 1

8 | XF250-210001-000 Lock sleeve | 1
B A T

9 | XF250-210002-000 Lock sleeve I 1
124 M10 X 20

10 | G005783-010020-00 Bolt M10 X 20 4
P 10

11 | G000093-000010-00 Washer 10 4
I2EE M12

12 | G006184-000012-00 Nut M12 2
i 12

13 | G0097P1-000012-00 Washer 12 2
IR

14 | XF250-210006-000 Bolt 2
LUES

15 | XF250-210004-000 Spacer 2

2-1




K1 femhed
Fig. 1 Steering device

Gl

All models of truck

Fr Yk 2 Hi Foik s 4 Y
Item Part NO. Description Qty | Remarks Or Serial NO.
Ly
ST
s XF250-214000-000 o P i B 1 diesel engine
Orbitrol Y
R450-212000-000 1 bl

gasoline engine

2-2




2 Uyl R AR

Fig. 2 Steering wheel assy All models of truck
FPs Yk E i Ko FTEEE R
Item Part NO. Description Qty | Remarks Or Serial NO.
T3 T A R
Al | XF250-211000-000 Steering wheel assy 1
77 Tl ik
1 | XF250-211001-W00 Steering wheel pad 1
o
2 | XF250-211100-W00 LR 1

Steering wheel body

2-3




K3 HEkeE
Fig. 3 Steering pipe device

E oyt
All models of truck
Fr Yk 2 Hi 2V BE 4R
Item Part NO. Description Qty | Remarks Or Serial NO.
e g s
Al | XF250-212000-000 Steering pipe device 1
1 | Gog9ap1-000020-00 | L 20 2
Snap ring
L LN 95957
2 | XF250-212100-000 Steering pipe 1
3 | XF250-212004-000 fi £ 1
Bush
ke
4 | XF250-212002-000 Adjusting shim 1
By
5 | XF250-212003-000 Washer 1
0 1)
6 | XF250-212001-000 Steering shaft 1
7 | XF250-212005-000 dust cover 1

2-4




K4  Fnds A4
Fig. 4 Orbitrol All models of truck
FPs YR HFR Bk A 48
- 1 Item Part NO. Description Qty | Remarks Or Serial NO.
o= o 2 AR 1) 3 2-3.5t Seihil
Al | XF250-214000-000 ) 1
U =L Orbitrol 2-3.5t diesel engine
3 =" 4 A2 | R450-212000-000 BT 17 X 2-3.5t UL
={__ L i Orbitrol 2-3.5t gasoline engine
(3
— 6 k1 | z331:01 e i BB FIAL 1 | INC:2,35,6,7,912,18
S - KIT, Orbitrol
= 8 1 | NO PART NO il 4
10 | 5 ’ screw
3 i - 1 ) S A e 4
PECTEN 27 spring washer
13 & o) o 5 3 B2k 25.8 X 2.65 1
e m—— wiper scraper seal
/ 1 15 —
; | 4 4 | NOPART NO i 1
17 : ' Cover
)1 16 5 O JB# # 18 50X 3.1 1
R s ‘ 18 O-ring 50X3.1
=3 e 19 6 25X 2.6 flrE B4 1 1
20 ] combination sealing 1
e « ; il B AL 2 1
22 combination sealing 2
— PSR
23 8 NO PART NO. Snap ring 1
TRl
3 24 o needle bearing 1
— 25 HEERN
10 | NO PART NO. slip ing 1
5 26 V] —H- Vi =
i | Valve Spool
11 | NO PART NO. & valve pocket 1
oY T
12 Spring 4

2-5




K4  Fnds A A
Fig. 4 Orbitrol All models of truck
Fr Yk 2 Hi 2V BE 4R
- 1 Item Part NO. Description Qty | Remarks Or Serial NO.
e 2 &
= L 13 | NO PART NO. oull pin 1
3 = ¢ 14 | NO PART NO. e 1
=l___I= 5 valve block
. 6 15 | NO PART NO. U] 2
S - screw
- (o) ﬁ;;—,zi“ﬁ]
S — 8 2 &
10 o | £ 16 | NO PART NO. O-ring 4
A T " o 1
1 —]— -
e 27 17 | NO PART NO. valve body 1
N 14 =
& e | = O JB &= 77.5X2.65
1 =13 L= — -
2 -t 18 O-ring 77.5X2.65 3
’ } " i
- ‘ ' &
17 )i 19 | NO PART NO. Plate 1
e =zt
s ' = 20 | NO PART NO. Shaft 1
=R 19 21 | NO PART NO. 2k 1
] Ball
20 G 21 A
{ 22 | NO PART NO. Pin 1
T— “ NO PART NO e 7l 1
23 23 ’ Stator&Rotor
PR A7 AT
r— 24 24 | NO PART NO. Shaft 1
S 25 E#%
25 | NO PART NO. Downside cover 1
o I 26 E*&?ﬁ’
26 | NO PART NO. Bolt 7
T ot (R
27 | NO PART NO. Keeper 2

2-6




K5  Hmb
Fig. 5 Steering axle

A4
All models of truck
e Yrrag ZFR i e EIE H 1
Item Part NO. Description Qty | Remarks Or Serial NO.
1 | XF250-220015-000 f\/iﬁu? W 12
24 M10X 1.25X 20
2 | G005786-010025-00 Bolt M10X1.25% 20 2
3 N163-220011-000 iRk 12
Bolt
4 XF250-220017-000 S i 2
; ) End cover
B2 M6 X 12
5 G005783-006012-00 Bolt M6 X 12 12
P 6
6 G000093-000006-00 Washer 6 12
577 A H ]
7 N163-220017-000 Washer 2
BB
8 | N163-220016-000 Lock nut 2
& 322083DC
9 GT00297-0302083-03 Bearing 2
LR
10 | XF250-220016-000 Steering hub 2
#h#& 322103DC
11 | GT00297-0322103-03 Bearing 2
W3 FB60X 90X 8
12 | G013871-060009008-01 Oil seal EB60 X 90 X 8 2
PR
13 | N163-220012-000 Adjust shim 2
JERE Y -
14 | XF250-220001-000 Left steering knuckle 1 <2012-07-15
" e~
14 | XF250-220001-001 SR 1 =2012-07-15

Left steering knuckle

2-7




K5  Hmb
Fig. 5 Steering axle

o Eeeit]
All models of truck
e YRGS K B 249 B A R
Item Part NO. Description Qty | Remarks Or Serial NO.
#HpE 10
15 | G000093-000010-00 Washer 10 4
[i] 52 WAL
16 | N163-220027-000 Sorew 2
BERE M12 X 1.25
17 | G006171-000012-01 NUt M12 X 198 2 <2012-07-15
BEREM14X 1.5 -
17 | G006171-000014-02 NUt ML4X 1.5 2 >2012-07-15
B4 M12X 1.25X 30
18 | G005786-012030-00 Bolt M12 X 1.96 % 30 2 <2012-07-15
18 | N163-220024-000 E%jl%h"%ﬁ 2 >2012-07-15
JERGRIEN
19 | XF250-220018-G0O Grease nipple 4
Bl
20 | XF250-220019-G00 Bearing 2
AN
21 | Q701B90-NPT1/16-G0O | ~ 0 nipple 2
#HpE 18
22 | G000093-000018-00 Washer 18 4
i M18X 1.5X 45
23 | G005786-018045-05 Bolt M18X 1.6 X 45 4
IESS
24 | XF250-220014-000 Bush 2
25 | XF250-220004-000 ﬁfﬁ 2
GHESS
26 | XF250-220002-000 Buch I 4
BR A RS
27 | 30DH-210009 e e 4

Rubber seal ring

2-8




K5  Hmb
Fig. 5 Steering axle

E el
All models of truck
Fr Yk 2 Hi Foik s 4 Y
Item Part NO. Description Qty | Remarks Or Serial NO.
Hh7k K304030
28 | JT07918-0304030-00 Bearing 4
HES I
29 | XF250-220009-000 Oil seal II 4
R
30 | XF250-220012-000 Gasket 4
it
31 | XF250-220013-000 End cover 4
it ) <
32 | XF250-220011-000 Right steering knuckle 1 <2012-07-15
AT ] 1 =
32 | XF250-220011-001 Right steering knuckle 1 =2012-07-15
4 3.2X30
33 | G000091-3P2030-00 Pin 3.2 X 30 4
EBE M14X 1.5
34 | G009459-000014-01 Nut M14X 1.5 4
NS
35 | XF250-220008-000 Tie-rod bar 2
R
36 | XF250-221000-000 Washer 8
Mell
37 | XF250-220010-000 Bush 4
AT
38 | XF250-220007-000 Tie-rod bar 2
Hith
39 | XF250-220006-000 Pin shaft 4
AR
40 | Q701B45-NPT1/16-G00 Grease nipple 4
AR
41 | Q701B45-NPT1/8-G00 Grease nipple 2

2-9




K5 i
Fig.5 Steering axle

A A
All models of truck

A Yk SR B A Bl H 4
Iltem Part No. Description Qty | Remarks Or Serial No.
42 | XF250-222000-000 i /;I';J )grz ﬁyi{;@ disrfge””g 1 <2014-01-01

42 | XF250-220021-000 iﬁ{g ﬁz %fﬁji)ﬂf;ee””g 1 >2014-01-01

43 | N163-220020-000 Kﬁ%il " 1

44 | XF250-223000-000 ?«Eiﬁw@cynn der 1

45 | XF250-220005-000 ft;‘: aﬁ%‘;ﬁfl}* 1

2-10




Kl 6

e T T A

Fig. 6 Steering wheel assy

A4
All models of truck
e Yrray R i e EIE H 1
Iltem Part NO. Description Qty | Remarks Or Serial NO.
e R DK e .
Al | N163-221000-000 Steering tyre assy 2 & /INC:1-7
N
1 | GT02982-006P51010-00 f“;ﬁg 6.50-10-10PR 1
MEeAE Z1f4 Red
2 | N163-221002-000 Inside wheel rim 1 R 2. 3 R
Yt ltem 2, 3,
3 | N163-221001-000 Outside wheel rim 1 Provide together
B25E M12X 1.5
4 | G009457-000012-01 Nut M12x15 6
hpE 12
5 | G000093-000012-00 Washer 12 6
AR
6 | 3E-211003-000 Bolt 6
£ 3.2X32
7 | G000091-3P2022-00 Pin 3.2 % 32 6

2-11




K7 Bmlie
Fig. 7 Steering cylinder

it
All models of truck
FPs YIRD 2 F G FTEEE R
Item Part NO. Description Qty | Remarks Or Serial NO.
B ) YT G : .
Al | XF250-223000-000 Steering cylinder 1 5 /INC:1-11
/1IN P
1 | cL0087C3-G0O LBH P22} d50 2
Dustproof ring
TR el
2 | 3E-215005 Ring 2
B} [5
3 | FUOBLIKO-GOO ISI &1 d50 2
Seal ring
HHFHE 5025
4 | SF-1-5025-G00 Bush 2
IERE M12X 1.25
5 | SPL6177.2-2004-G00 NUt M12 X 1.95 4
F4E
6 | XF250-223200-W00 Guide bush 2
O JE% kK 80X 3.5
7 | G001235-008003P5-00 O-ring 80X 3.5 2
8 | XF250-223002-W00 WRET 2
Bolt
k]
9 | XF250-223001-W00 Body cylinder 1
AT
10 | XF250-223100-W00 Piston rod 1
1% 3Bl D80
11 | PTO300800-T46NA-G0O | i g D8O 1
wih & Z‘ i
K1 | XF250-223000-000-kit | Fe /MBI Steering) | o o 54709

cylinder repair kits

2-12




2-13



